

CONFIDENT BLISS , THRISSUR**CUBE TEST RESULT**

SL NO	DATE OF CASTING	DESCRIPTION	GRADE OF CONCRETE	PERMISSIBLE LIMIT (N/mm ²)		CHARACTERISTIC COMPRESSIVE STRENGTH (N/mm ²)	
				7 Days	28 Days	7 Days	28 Days
1	17/06/25	PILE CAP PC3:- 209,126,208,207,88,127	M30	20	30	21.63	31.85
2	21/06/25	PILE CAP PC3:-128 PC4:-135 PC7:-123,124,122,125,134,133 PC6:- 129,130,131,132	M30	20	30	22.39	32.74
3	30/06/25	TIE BEAM:- BB111, BB183, BB194, BB99	M25	16.66	25	18.07	28.87
4	01/07/25	PILE CAP-81,72,37,32,41	M30	20	30	21.11	30.96